

METAL INDUSTRIES RESEARCH & DEVELOPMENT CENTRE
REGIONAL R&D SERVICE DEPARTMENT (TAICHUNG)
 No.25, 37th Road, Industrial Park, 40768 Taichung, Taiwan
 TEL : (04)23502169 FAX : (04)23502127
TESTING REPORT



Applicant : Shanghai Xinfan Container Fittings Co., Ltd.
 Room 102, Building 1, No. 333 Hanzhong Road,
 Zhabei, Shanghai, China
 Sampler : Ditto

Application No. : 60122273-T09
 Received Date : 2007/01/22
 Date Issued : 2007/01/30
 Page 1 of 1

- (1).Name of Article : Padlock Seal DH-I2 (As photo 1)
 (2).Test Item : Tensile Test
 (3).Inspection Reference : According to ISO/PAS 17712 : 2006
 (4).Result :

Specimen No.	Max. Load
DH-I2	205 kgf (2.01 KN)

---Blank---



Photo 1

Note : (1) Testing lab : Certified according to ISO/IEC 17025 : 2005
 (2) This report is responsible for designated samples only.
 (3) Reproduction of all or parts this report without a written approval is strictly prohibited.

Report Authorized Person :



Inspector :



Revision No. : 0